

Asbestos Testing Results – Clatskanie Middle High School

Location:	Material Tested:	Test Result:
Throughout	Vinyl asbestos tile	Good
Throughout	Mastic glue adhesives/moulding mastics	Good
Throughout	Ceiling tiles	Good
General	Tape joints	Good
Throughout	Plaster	Good
Moulding Mastics	Mastic glue adhesives	Good
State & hallways throughout	Wall texture	Good